

Test Report

No. SL517252519722TX

Date: Aug 31, 2017

Page 1 of 2

WUJIANG ENZO TEXTILE CO., LTD. NORTH GATE NO.68, NANSANHUAN ROAD SHENGZE WUJIANG JIANGSU CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	:	Bonded fabric: (base: bonded 140g black one side brush) 100% polyester in 17# camel for sofa
Style No.	:	EO-143
Manufacturer	:	ENZO
Country of Destination	:	Poland
Proposed Care Instruction	:	-
Test Performed	:	Selected test(s) as requested by applicant
*		* * * * *
Sample Receiving Date	:	Aug 28, 2017
Testing Period	:	Aug 29, 2017 - Aug 31, 2017
Test Result(s)	:	Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

Hattie Chen

Hattie Chen Account Executive



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx, Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the sample's) testing of the to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample's) tested and such sample's) are cataled for 30 asyonly. CN.DO

316 Building, No. 889, Yishan Road, Xuhui District Shangha	ai, China 200233	t (86-21) 61402666	f (86-21) 64958763	www.sgsgroup.com.cn
中国・上海・徐汇区宜山路889号3号楼	邮编: 200233	t (86-21) 61402666	f (86-21) 64958763	e sgs.china@sgs.com



Test Report

No. SL517252519722TX

Page 2 of 2

Test Result

Pilling Resistance

(ISO 12945-2:2000; Martindale Abrasion & Pilling Tester, Total Load Applied 415g.)

As received	
After 500 rubs	
Rating	4-5
After 1000 rubs	
Rating	4
After 2000 rubs	
Rating	4

Remarks: Pilling Rating

- 5 No change
 - 4 Slight surface fuzzing and/or partially formed pills
 - 3 Moderate surface fuzzing and/or moderate pilling. Pills of varying size and density partially covering the specimen
 - 2 Distinct fuzzing and/or distinct pilling. Pills of varying size and density covering a large proportion of the specimen surface
 - 1 Dense surface and/or severe pilling. Pills of varying size and density covering the whole of the specimen surface

Abrasion Resistance

(EN ISO 12947-2:1998+Cor.1:2006; Martindale Wear & Abrasion Tester; 9kPa Pressure.)

Endpoints (rubs)

>30000

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/an/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/an/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Conditions/Terms-and-Con